
 PARTS CATALOG

Last update Aug., 2014

0CW10-M83100EN

Go t
o Disc

ou
nt-

Equ
ipm

en
t.c

om
 to

ord
er 

yo
ur 

pa
rts



Discount-Equipment.com is your online resource for quality parts & equipment. 

Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts? 
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on one of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench,  Bil-Jax, F.S. 

Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin, 
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent, 

Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air, 
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith 

Surface Prep,Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/


   

1. This parts catalog is the 1st edition of 3TNV80F-SPAMM for AMMANN.

Pub. No. :  0CW10-G83100 

Published :  April, 2013 

2. Model name

Engine model Vehicle Vehicle made by 

3TNV80F-SPAMM Trench Roller AMMANN

P R E F A C E 

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Contents
 0CW10-M83100

 Fig. No.  Fig. Name Fig. No.  Fig. Name

 3TNV80F-SPAMM

 CYLINDER BLOCK 1.

 GEAR HOUSING 2.

 MOUNTING FLANGE  & OIL SUMP 3.

 CYLINDER HEAD  & BONNET 4.

 EXHAUST MANIFOLD 5.

 CAMSHAFT  & DRIVING GEAR 6.

 CRANKSHAFT  & PISTON 7.

 LUB.OIL SYSTEM 8.

 COOLING WATER SYSTEM 9.

 FUEL INJECTION PUMP 10.

 GOVERNOR 11.

 FUEL INJECTION VALVE 12.

 FUEL FILTER 13.

 STARTING MOTOR 14.

 GENERATOR 15.

 GASKET SET 16.

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Spare part.
 (2)Under-sized(U.S.=0.25)part.
 (3)Over-sized(O.S.=0.25)part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 BLOCK ASSY, CYLINDER 119E00-01560 1 1  1

 PLUG, 30 105311-01090 2 5  4

 PLUG, 45 119623-01250 2 6  1

 PLUG, 25 119285-01990 2 7  3

 BOLT, METAL CAP 119620-02020 2 8  8

 BUSH, CAMSHAFT 119717-02411 2 11  1

 PLUG, PT1/8 124060-01050 2 12  1

 BOLT, HEAD 119810-01200 2 13  14

 GASKET SET, HEAD 119E10-01330 2 14  1

 PLUG, PT1/4 124160-01910 2 15  1

 PLUG, 12 27241-120000 2 16  1

 BEARING, THRUST 119717-02930 2 26  2

 1 BEARING, MAIN 719717-02901 1 29  4

 2 BEARING, 0.25 US 719717-02911 1 32  4

 3 BEARING, THRUST 0.25 119810-02941 1 35  2

 0CW10-M83100

 Fig.1.  CYLINDER BLOCK

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.1

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 CASE, GEAR 119717-01501 1 1  1

 STUD 119717-01570 1 3  3

 COVER ASSY,GEAR CASE 119734-01590 1 4  1

 COVER ASSY,GEAR CASE 719734-01500 2 5  1

 COVER, GEAR CASE 119717-01521 3 6  1

 PLUG, R03 23876-030000 4 8  2

 SEAL, OIL 119717-01800 3 9  1

 COVER ASSY 119717-32100 2 10  1

 COVER 119717-32080 3 11  1

 VALVE, RELIEF 129900-32130 3 12  1

 SPRING 129001-32320 3 13  1

 PLUG 129001-32330 3 14  1

 ROTOR, INNER 119717-32110 2 15  1

 ROTOR, OUTER 119717-32120 2 16  1

 SCREW, M6X16 119802-32130 2 17  8

 COVER 119717-01750 1 18  1

 PIPE, KNOCK 119660-01911 1 19  4

 O-RING, P12.0 119624-32040 1 20  1

 O-RING, P17.0 119717-32050 1 21  3

 O-RING 121850-51960 1 22  1

 BOLT, M6X 12 PLATED 26106-060122 1 23  1

 BOLT, M6X 16 PLATED 26106-060162 1 24  4

 BOLT, M6X 40 PLATED 26106-060402 1 25  4

 BOLT, M6X 40 PLATED 26106-060402 1 26  3

 BOLT, M6X 60 PLATED 26106-060602 1 27  7

 BOLT, M6X 65 PLATED 26106-060652 1 28  2

 NUT, M8 26306-080002 1 29  3

 COVER, FILLER 124160-01751 1 30  1

 O-RING, 1AP32.0 24311-000320 1 31  1

 0CW10-M83100

 Fig.2.  GEAR HOUSING

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.2

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 PIN, 8X16 129100-01580 1 1  2

 HOUSING, FLYWHEEL 119717-01601 1 2  1

 CAP 119620-01750 1 4  1

 SEAL, OIL 124085-02220 1 5  1

 BOLT, M10X 25 PLATED 26206-100252 1 6  8

 BOLT, M10X 30 PLATED 26206-100302 1 7  3

 SPACER, OIL SUMP 119717-01720 1 8  1

 SUMP ASSY, OIL 119717-01770 1 10  1

 PLUG, 16 105425-01690 2 11  1

 WASHER, SEAL 16 22190-160002 2 14  1

 BOLT, M8X 12 PLATED 26106-080122 1 15  1

 BOLT, M8X 30 PLATED 26106-080302 1 16  1

 BOLT, M8X 45 PLATED 26106-080452 1 17  11

 BOLT, M8X 50 PLATED 26106-080502 1 18  3

 0CW10-M83100

 Fig.3.  MOUNTING FLANGE  & OIL SUMP

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.3

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Spare part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 LIFTER 119626-07900 1 6  1

 LIFTER 129900-07900 1 7  1

 BOLT, M8X 14 PLATED 26106-080142 1 8  2

 BOLT, M8X 16 PLATED 26106-080162 1 9  2

 PROTECTOR, NOZZLE 129901-11450 1 10  3

 GASKET, NOZZLE 119600-11460 1 11  6

 CAP, VALVE 105010-11490 1 12  6

 HEAD ASSY, CYLINDER 119E10-11740 1 13  1

 PLUG, 35 119285-11990 3 21  2

 PLUG, R005 23876-005000 3 22  1

 VALVE, SUCTION 119E10-11100 2 23  3

 VALVE, EXHAUST 119E10-11110 2 24  3

 SPRING, VALVE 119717-11131 2 25  6

 RETAINER, SPRING 129508-11180 2 26  6

 COTTER 119717-11190 2 27  12

 SEAL, VALVE STEM 119717-11340 2 28  3

 SEAL, VALVE STEM 119717-11350 2 29  3

 PIN, SPRING 6.0X12 22351-060012 1 30  2

 SUPPORT ASSY, ARM 119717-11200 1 31  1

 SHAFT ASSY, ROCKER 119717-11240 2 32  1

 SUPPORT, ROCKER ARM 119717-11260 2 35  3

 SPRING 119620-11280 2 36  2

 ARM, ROCKER 119717-11650 2 37  6

 SCREW, VALVE ADJUST 129150-11230 3 38  6

 NUT, M8 129150-11750 3 40  6

 RING,  12 22242-000120 2 41  2

 SCREW, M5X16 26979-050162 2 42  1

 BOLT, M8X 40 PLATED 26106-080402 1 43  3

 COVER, FILLER 124160-01751 1 44  1

 BONNET ASSY, HEAD 119717-11381 1 45  1

 PLATE 119717-03031 2 46  1

 BAFFLE, BREATHER 119717-03070 3 47  1

 BAFFLE, BREATHER 119717-03070 2 48  2

 DIAPHRAGM ASSY 119802-03100 2 49  1

 PLATE 119802-03110 3 50  1

 COVER, DIAPHRAGM 119802-03121 3 51  1

 DIAPHRAGM 119802-03131 3 52  1

 SPRING, DIAPHRAGM 119802-03141 3 53  1

 GASKET, BONNET 119718-11310 2 56  1

 COVER, BONNET 119717-11320 2 57  1

 GASKET 119717-11331 2 58  1

 SCREW, 5X10 22857-500100 2 59  4

 SCREW, 5X10 22857-500100 2 60  4

 SCREW, 5X16 22857-500160 2 61  2

 O-RING, 1AP32.0 24311-000320 1 62  1

 BOLT, M6X 20 PLATED 26106-060202 1 63  3

 BOLT, M6X 75 PLATED 26106-060752 1 64  6

 PLUG, GLOW 119717-77801 1 65  3

 CONNECTOR, GLOW PLUG 119717-77820 1 66  1

 1 GUIDE, VALVE 119717-11800 1 67  6

 0CW10-M83100

 Fig.4.  CYLINDER HEAD  & BONNET

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.4

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Loose part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 MANIFOLD, EXHAUST 119740-13100 1 1  1

 GASKET 119717-13110 1 2  1

 STUD, M8X50 119717-13600 1 3  2

 BOLT, M8X50 119802-13620 1 4  2

 BOLT, M8X70 123900-13620 1 5  2

 STUD, M8X22 119131-18320 1 6  4

 NUT, M8 26306-080002 1 7  2

 1 GASKET, SILENCER 119515-13200 1 8  1

 0CW10-M83100

 Fig.5.  EXHAUST MANIFOLD

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.5

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Spare part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 TAPPET 119620-14200 1 1  6

 ROD, PUSH 119717-14400 1 2  6

 CAMSHAFT ASSY 119717-14581 1 3  1

 BOLT, M6X 12 PLATED 26106-060122 1 9  2

 SHAFT, IDLE 119717-25050 1 10  1

 GEAR ASSY, IDLE 119717-25101 1 11  1

 BOLT, M6X 35 PLATED 26106-060352 1 14  3

 BOLT 129150-25301 1 15  4

 GEAR, PUMP 119717-25930 1 16  1

 1 BUSH, IDLE GEAR 119717-25911 1 17  1

 FLANGE 119717-51150 1 18  1

 0CW10-M83100

 Fig.6.  CAMSHAFT  & DRIVING GEAR

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.6

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Spare part.
 (2)Under-sized(U.S.=0.25)part.
 (3)Over-sized(O.S.=0.25)part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 CRANKSHAFT ASSY 119E10-21700 1 1  1

 PIN, 8X16 129100-01580 2 2  1

 GEAR, CRANKSHAFT 119717-21200 2 5  1

 KEY, 4X 12 22512-040120 2 6  1

 BOLT, FLYWHEEL 121111-21501 1 8  5

 FLYWHEEL ASSY 119E10-21590 1 9  1

 GEAR, RING 119865-21600 2 12  1

 V-PULLEY, CRANK 120 119C40-21650 1 13  1

 BOLT, FLANGE 12X1.25 119621-21681 1 14  1

 PACKING, WASHER 119C10-21930 1 15  1

 WASHER, V-PULLEY 119C10-21940 1 16  1

 KEY, 4X 12 22512-040120 1 17  1

 PISTON ASSY 119E10-22080 1 18  3

 RING ASSY 119E10-22500 2 20  3

 PIN, PISTON 119E10-22300 1 24  3

 RING,  22 22252-000220 1 25  6

 ROD ASSY, CONNECTING 119E10-23000 1 26  3

 BOLT, CONNECTING ROD 119717-23200 2 30  6

 BEARING, CRANK PIN 119717-23601 2 31  3

 1 BEARING, PISTON PIN 119717-23910 1 33  3

 2 METAL ASSY, 0.25 119717-23611 1 34  3

 3 PISTON ASSY, 0.25 OS 119E10-22900 1 36  3

 3 RING ASSY, 0.25 119E10-22550 2 37  3

 0CW10-M83100

 Fig.7.  CRANKSHAFT  & PISTON

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.7

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Spare part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 DIPSTICK, OIL 119717-34801 1 1  1

 GUIDE, DIPSTICK 121520-34810 1 2  1

 BOLT 119717-35140 1 3  1

 O-RING, P15.0 119717-32060 1 5  1

 PIPE ASSY, OIL INLET 119717-35080 1 6  1

 BOLT, M6X 10 PLATED 26106-060102 1 10  2

 SWITCH, 0.5KG 114250-39450 1 11  1

 PIPE, OIL 119717-39210 1 12  1

 BOLT ASSY, JOINT M8 129005-59830 1 13  2

 WASHER, SEAL 8 22190-080002 2 14  2

 BOLT, JOINT  3 23857-030000 2 15  2

 WASHER, SEAL 8 22190-080002 1 16  2

 1 FILTER ASSY, D68XL65 119305-35151 1 17  1

 0CW10-M83100

 Fig.8.  LUB.OIL SYSTEM

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.8

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Loose part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 PUMP ASSY, WATER 119E10-42000 1 1  1

 GASKET 119717-42031 2 3  1

 COVER 119717-42041 2 4  1

 O-RING,  2028 119C10-42320 2 9  1

 PLUG, R03 129916-49740 2 10  1

 SCREW, M6X12 26577-060122 2 11  4

 PLUG, 25 27241-250000 2 12  1

 GASKET, WATER PUMP 119717-42020 1 13  1

 GASKET, 8X1.0 23414-080000 1 14  1

 BOLT, M8X 12 PLATED 26106-080122 1 15  1

 BOLT, M8X 50 PLATED 26106-080502 1 16  3

 V-PULLEY, D=90 119740-42350 1 17  1

 V-BELT, A36.5 119865-42290 1 18  1

 FAN, COOLING D335X7 119717-44740 1 19  1

 SPACER, FAN 18MM 121267-44760-1 1 20  1

 BOLT, M6X 30 PLATED 26106-060302 1 21  4

 COVER, THERMOSTAT 129350-49530-1 1 22  1

 THERMOSTAT, 71 119717-49800 1 23  1

 BOLT, M8X 20 PLATED 26106-080202 1 24  2

 JOINT, PT1/4 121550-49111 1 25  1

 PLUG, M16 121450-42450 1 26  1

 SWITCH, 110 121250-44901 1 27  1

 GASKET, 16 124465-44950 1 28  1

 GASKET, 16 124465-44950 1 29  1

 1 RADIATOR ASSY 129004-44500 1 30  1

 1 CAP, RADIATOR 129107-44590 2 31  1

 1 SHROUD 119802-44600 2 32  1

 1 BOLT, M6X 12 26014-060122 2 33  4

 1 TANK ASSY 119813-44510 1 34  1

 1 CAP 121450-44531 2 36  1

 1 RETAINER 124450-44560 2 37  1

 1 GASKET 121470-44581 2 38  1

 1 PIPE, 7X 180 23065-070180 2 39  1

 1 BAND 124450-44550 1 40  1

 1 GUARD 119802-44570 1 41  1

 1 ABSORBER 119255-44660 1 42  2

 1 PIPE, WATER 119802-49010 1 43  1

 1 PIPE, WATER 119740-49060 1 44  1

 1 COCK ASSY, 3-WAY 129150-49100 1 45  1

 1 COCK, DRAIN 129150-49080 2 46  1

 1 GASKET 119629-49080 3 48  1

 1 CLAMP,  38 23010-038000 1 50  4

 0CW10-M83100

 Fig.9.  COOLING WATER SYSTEM

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.9

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Governor(Fig.11)is incorporated in
 this Fuel Injection Pump (Ref.1).

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 1 FIE ASSY 719E40-51330 1 1  1

 STUD 129155-51020 2 5  2

 KEY 122710-51090 2 9  1

 STOPPER, TAPPET 158600-51270 2 53  3

 O-RING, S6 129155-51280 2 54  3

 O-RING, S6 129155-51280 2 55  1

 DEFLECTOR 129155-51400 2 62  1

 PLUG, DEFLECTOR 158600-51410 2 63  1

 O-RING 119717-51420 2 64  1

 PLUG, DEFLECTOR 158600-51420 2 65  1

 PLUG 158600-51570 2 85  1

 O-RING 129155-51580 2 86  1

 COVER 129155-51701 2 88  1

 GASKET 119717-51711 2 89  1

 COVER 119717-51750 2 90  1

 GASKET 119717-51761 2 91  1

 STOOPER, RACK 158600-51790 2 92  1

 WASHER, SEAL 16 22190-160002 2 94  1

 WASHER, SPRING 12 22217-120000 2 95  1

 PIN, SPRING 5.0X10 22351-050010 2 96  2

 SCREW, M5X12 26022-050122 2 100  8

 NUT, M12 26716-120002 2 102  1

 NUT, M6 119717-51860 2 105  2

 GASKET 129155-52051 2 108  1

 COVER 129100-52200 2 109  1

 0CW10-M83100

 Fig.10.  FUEL INJECTION PUMP

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.10

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 *This figure(Governor)is incorporated in the Fuel Injection Pump (Fig.10).

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 PLUG,M10 119717-51930 2 2  1

 GASKET 119717-61050 2 3  1

 GASKET 119717-61070 2 4  1

 O-RING, S6 129155-51280 2 6  1

 LEVER, CONTROL 119515-61440 2 16  1

 RETAINER, SHAFT 119660-61901 2 65  1

 BOLT, M6X 10 PLATED 26106-060102 2 70  1

 NUT, M8 26366-080002 2 71  1

 BOLT, IDLE 129155-61460 2 79  1

 SOLENOID, POWER CONT 119C00-61900 2 82  1

 O-RING 158552-61900 2 83  1

 WASHER, SEAL 10 22190-100002 2 86  1

 PIN, SNAP  4 22372-040000 2 88  1

 O-RING, 4DP20.0 24316-000200 2 89  1

 BOLT, M6X 10 PLATED 26106-060102 2 90  4

 BOLT, M6X 14 PLATED 26106-060142 2 91  2

 BOLT, M6X 20 PLATED 26106-060202 2 92  4

 BOLT, M6X 45 PLATED 26106-060452 2 93  3

 NUT, LOCK M6 26756-060002 2 94  1

 COVER, GOVERNOR CASE 119717-61060 2 95  1

 SOLENOID, STOP 119233-77932 2 129  1

 SUPPORT 119C10-51250 1 131  1

 BOLT, M6X 14 PLATED 26106-060142 1 132  1

 BOLT, M8X 14 PLATED 26106-080142 1 133  1

 0CW10-M83100

 Fig.11.  GOVERNOR

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.11

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Spare part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 NOZZLE ASSY, F.I. 119C10-53000 1 1  3

 NOZZLE ASSY 119C10-53010 2 3  3

 1 SHIM SET, ADJUSTING 129901-53800 2 4  3

 RETAINER, PIPE 129150-59120 1 15  1

 BOLT, M4X14 129150-59131 2 18  2

 PIPE ASSY,INJ.NO1 119E10-59810 1 20  1

 PIPE ASSY,INJ.NO2 119E10-59820 1 24  1

 PIPE ASSY,INJ.NO3 119E10-59830 1 28  1

 PIPE ASSY, RETURN 119717-59510 1 32  1

 GASKET 129901-59560 1 38  3

 PIPE ASSY, RETURN 119540-59570 1 39  1

 CLIP, HOSE 8 124066-59100 2 40  2

 JOINT, OVER FLOW 119515-59581 1 42  1

 NUT, NOZZLE 119620-59700 1 43  3

 VALVE ASSY, CHECK 119813-59950 1 44  1

 WASHER, SEAL 12 22190-120002 1 50  2

 0CW10-M83100

 Fig.12.  FUEL INJECTION VALVE

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.12

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Loose part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 BOLT, PIPE JOINT 103854-39140 1 1  1

 JOINT, PIPE 12 101304-59020 1 2  1

 WASHER, SEAL 12 22190-120002 1 3  2

 1 LABEL, FUEL OIL CAUT 114110-07761 1 4  1

 1 PUMP ASSY, FUEL FEED 119225-52102 1 5  1

 1 FILTER ASSY, FUEL 119740-55600 1 6  1

 1 LEVER 119810-55340 2 7  1

 1 COVER 121254-55510 2 8  1

 1 O-RING 102103-55520 2 9  1

 1 RING, RETAINING 110250-55610 2 10  1

 1 SPRING 121250-55620 2 11  1

 1 ELEMENT 119810-55650 2 12  1

 1 SPRING, VALVE 104200-55330 2 14  1

 1 O-RING, 1AP10A 24311-240100 2 15  1

 1 SCREW, M4 104200-55750 2 16  1

 1 SEPARATOR ASSY,WATER 129335-55701 1 17  1

 1 VALVE, TAPER 104200-55321 2 18  1

 1 SPRING, VALVE 104200-55330 2 19  1

 1 HANDLE 104200-55341 2 20  1

 1 COVER 124064-55510 2 21  1

 1 O-RING 102103-55520 2 22  1

 1 RING, RETAINING 110250-55610 2 23  1

 1 SCREEN 171081-55910 2 25  1

 1 SPRING 121257-55720 2 26  1

 1 FLOAT 121257-55731 2 27  1

 1 PLUG, 6 101720-55750 2 28  2

 1 SCREW, M4 104200-55750 2 29  1

 1 GASKET, 6X1.0 23418-060000 2 30  2

 1 O-RING, 1AP10A 24311-240100 2 31  1

 0CW10-M83100

 Fig.13.  FUEL FILTER

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.13

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 STARTER, P1.1 119717-77010 1 1  1

 YOKE ASSY X0281007750 2 2  1

 STARTER KIT X0280996180 3 3  2

 HOLDER ASSY X0285105190 2 4  1

 SPRING X0285205030 3 5  4

 ARMATURE ASSY X0282005991 2 6  1

 CLUTCH ASSY X0283006960 2 7  1

 HOUSING ASSY X4284001590 2 8  1

 BEARING, NEEDLE X9491050100 3 9  1

 FRAME ASSY X0285007030 2 10  1

 BEARING X9491040990 3 11  1

 COVER X0280626010 3 12  1

 BEARING ASSY X0284105040 2 13  1

 BEARING X9491034330 3 14  1

 SHAFT ASSY X0286105010 2 15  1

 BEARING X9491034320 3 16  1

 GEAR X0286305010 2 17  3

 GEAR X0286355010 2 18  1

 LEVER X0287405140 2 19  1

 SWITCH ASSY X0534007800 2 20  1

 RING X9055715000 2 21  1

 RING X9490721360 2 22  1

 NUT X0280210331 2 23  1

 WASHER X9490138110 2 24  1

 WASHER X9490138090 2 25  1

 WASHER X9490138100 2 26  1

 PLATE X0284525010 2 27  1

 NUT X9490562360 2 28  1

 NUT X9490560750 2 29  2

 BOLT, THROUGH X9490423420 2 30  2

 SCREW, M4X6 X9490065670 2 32  2

 COVER, TERMINAL X0280335350 2 33  1

 NUT X1289510130 2 34  1

 BOLT, M10X 25 PLATED 26106-100252 1 35  2

 0CW10-M83100

 Fig.14.  STARTING MOTOR

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.14

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Loose part.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 GENERATOR, 12V-40A 129423-77200 1 1  1

 NUT X9490561001 2 2  1

 ROTOR ASSY 119620-77380 2 3  1

 BEARING, BALL 123501-79240 3 4  1

 COVER 119620-79250 3 5  1

 FRAME ASSY, DRIVE 119620-77421 2 6  1

 BEARING, BALL 119620-79200 3 7  1

 PLATE, RETAINER 119620-79210 3 8  1

 SCREW 119620-79220 3 9  4

 STUD 119620-79230 3 10  2

 FRAME ASSY 119620-77440 2 11  1

 PULLEY 119620-77461 2 12  1

 NUT 119620-77471 2 13  1

 COLLAR 119620-77490 2 14  1

 REGULATOR ASSY 129423-77710 2 15  1

 HOLDER 119620-79260 2 16  1

 HOLDER, BRUSH 129052-79270 2 17  1

 BRUSH ASSY 119620-77480 3 18  2

 SPRING 119620-79280 3 19  2

 SCREW 119620-79290 2 20  6

 SCREW 119620-79300 2 21  1

 COVER 129240-79300 2 22  1

 BOLT 119620-79310 2 23  3

 SCREW 119620-79320 2 24  2

 BOLT 119620-79330 2 25  2

 BUSH, INSULATION 119620-79340 2 26  1

 NUT 119620-79350 2 27  2

 WASHER, THRUST 119620-79360 2 28  1

 BOLT, M10X 45 PLATED 26106-100452 1 29  1

 SPACER, GENERATOR 119940-77270 1 30  1

 ADJUSTER 119717-77340 1 31  1

 BOLT, ADJUSTER L=50 129972-77341 1 32  1

 BOLT, M8X 20 PLATED 26106-080202 1 33  1

 1 DRIVER 119C10-77600 1 34  1

 1 RELAY ASSY, GLOW 119650-77911 1 35  1

 1 TIMER 129211-77920 1 38  1

 0CW10-M83100

 Fig.15.  GENERATOR

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.15

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Remarks
 (1)Optional parts.

 Lev. No.  Parts No.  Description  R I Q'ty

 (F) (D) (C) (B) (A)  (E)

 PACKING 119E40-92610 1 1  1

 GASKET SET, HEAD 119E10-01330 2 2  1

 O-RING, P12.0 119624-32040 2 3  1

 O-RING, P17.0 119717-32050 2 4  3

 PROTECTOR, NOZZLE 129901-11450 2 5  3

 GASKET, NOZZLE 119600-11460 2 6  6

 SEAL, VALVE STEM 119717-11340 2 7  3

 SEAL, VALVE STEM 119717-11350 2 8  3

 GASKET, BONNET 119718-11310 2 9  1

 GASKET 119717-11331 2 10  1

 GASKET 119717-13110 2 11  1

 GASKET, SILENCER 119515-13200 2 12  1

 PACKING, WASHER 119C10-21930 2 13  1

 O-RING, P15.0 119717-32060 2 14  1

 GASKET, WATER PUMP 119717-42020 2 15  1

 GASKET, 16 124465-44950 2 16  2

 GASKET 129901-59560 2 17  3

 WASHER, SEAL 8 22190-080002 2 18  4

 WASHER, SEAL 12 22190-120002 2 19  4

 WASHER, SEAL 16 22190-160002 2 20  1

 GASKET, 8X1.0 23414-080000 2 21  1

 O-RING, 1AP32.0 24311-000320 2 22  2

 O-RING 121850-51960 2 23  1

 1 HONE 129400-92420 1 24  1

 1 GASKET.LIQUID 977770-1207F 1 25  1

 0CW10-M83100

 Fig.16.  GASKET SET

 3TNV80F-SPAMM

 (F)=

 (E)=

 (D)=

 0CW10-M83100  Fig.16

 (C)=

 (B)=

 (A)=3TNV80F-SPAMM

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Parts No. Index

 Parts No.  Fig. No.  Ref. No. Parts No.  Fig. No.  Ref. No. Parts No.  Fig. No.  Ref. No. Parts No.  Fig. No.  Ref. No.

 101304-59020  213 119620-79280 1915 119717-14581 36 119802-03100  494
 101720-55750  2813 119620-79290 2015 119717-21200 57 119802-03110  504
 102103-55520  913 119620-79300 2115 119717-23200 307 119802-03121  514

 22 119620-79310 2315 119717-23601 317 119802-03131  524
 103854-39140  113 119620-79320 2415 119717-23611 347 119802-03141  534
 104200-55321  1813 119620-79330 2515 119717-23910 337 119802-13620  45
 104200-55330  1413 119620-79340 2615 119717-25050 106 119802-32130  172

 19 119620-79350 2715 119717-25101 116 119802-44570  419
 104200-55341  2013 119620-79360 2815 119717-25911 176 119802-44600  329
 104200-55750  1613 119621-21681 147 119717-25930 166 119802-49010  439

 29 119623-01250 61 119717-32050 212 119810-01200  131
 105010-11490  124 119624-32040 202 416 119810-02941  351
 105311-01090  51 316 119717-32060 58 119810-55340  713
 105425-01690  113 119626-07900 64 1416 119810-55650  1213
 110250-55610  1013 119629-49080 489 119717-32080 112 119813-44510  349

 23 119650-77911 3515 119717-32100 102 119813-59950  4412
 114110-07761  413 119660-01911 192 119717-32110 152 119865-21600  127
 114250-39450  118 119660-61901 6511 119717-32120 162 119865-42290  189
 119131-18320  65 119717-01501 12 119717-34801 18 119940-77270  3015
 119225-52102  513 119717-01521 62 119717-35080 68 119C00-61900  8211
 119233-77932  12911 119717-01570 32 119717-35140 38 119C10-21930  157
 119255-44660  429 119717-01601 23 119717-39210 128  1316
 119285-01990  71 119717-01720 83 119717-42020 139 119C10-21940  167
 119285-11990  214 119717-01750 182 1516 119C10-42320  99
 119305-35151  178 119717-01770 103 119717-42031 39 119C10-51250  13111
 119515-13200  85 119717-01800 92 119717-42041 49 119C10-53000  112

 1216 119717-02411 111 119717-44740 199 119C10-53010  312
 119515-59581  4212 119717-02930 261 119717-49800 239 119C10-77600  3415
 119515-61440  1611 119717-03031 464 119717-51150 186 119C40-21650  137
 119540-59570  3912 119717-03070 474 119717-51420 6410 119E00-01560  11
 119600-11460  114 48 119717-51711 8910 119E10-01330  141

 616 119717-11131 254 119717-51750 9010  216
 119620-01750  43 119717-11190 274 119717-51761 9110 119E10-11100  234
 119620-02020  81 119717-11200 314 119717-51860 10510 119E10-11110  244
 119620-11280  364 119717-11240 324 119717-51930 211 119E10-11740  134
 119620-14200  16 119717-11260 354 119717-59510 3212 119E10-21590  97
 119620-59700  4312 119717-11320 574 119717-61050 311 119E10-21700  17
 119620-77380  315 119717-11331 584 119717-61060 9511 119E10-22080  187
 119620-77421  615 1016 119717-61070 411 119E10-22300  247
 119620-77440  1115 119717-11340 284 119717-77010 114 119E10-22500  207
 119620-77461  1215 716 119717-77340 3115 119E10-22550  377
 119620-77471  1315 119717-11350 294 119717-77801 654 119E10-22900  367
 119620-77480  1815 816 119717-77820 664 119E10-23000  267
 119620-77490  1415 119717-11381 454 119718-11310 564 119E10-42000  19
 119620-79200  715 119717-11650 374 916 119E10-59810  2012
 119620-79210  815 119717-11800 674 119734-01590 42 119E10-59820  2412
 119620-79220  915 119717-13110 25 119740-13100 15 119E10-59830  2812
 119620-79230  1015 1116 119740-42350 179 119E40-92610  116
 119620-79250  515 119717-13600 35 119740-49060 449 121111-21501  87
 119620-79260  1615 119717-14400 26 119740-55600 613 121250-44901  279

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



 Parts No. Index

 Parts No.  Fig. No.  Ref. No. Parts No.  Fig. No.  Ref. No. Parts No.  Fig. No.  Ref. No. Parts No.  Fig. No.  Ref. No.

 121250-55620  1113 129155-52051 10810 23414-080000 2116 26577-060122  119
 121254-55510  813 129155-61460 7911 23418-060000 3013 26716-120002  10210
 121257-55720  2613 129211-77920 3815 23857-030000 158 26756-060002  9411
 121257-55731  2713 129240-79300 2215 23876-005000 224 26979-050162  424
 121267-44760-1  209 129335-55701 1713 23876-030000 82 27241-120000  161
 121450-42450  269 129350-49530-1 229 24311-000320 312 27241-250000  129
 121450-44531  369 129400-92420 2416 624 719717-02901  291
 121470-44581  389 129423-77200 115 2216 719717-02911  321
 121520-34810  28 129423-77710 1515 24311-240100 1513 719734-01500  52
 121550-49111  259 129508-11180 264 31 719E40-51330  110
 121850-51960  222 129900-07900 74 24316-000200 8911 977770-1207F  2516

 2316 129900-32130 122 26014-060122 339 X0280210331  2314
 122710-51090  910 129901-11450 104 26022-050122 10010 X0280335350  3314
 123501-79240  415 516 26106-060102 108 X0280626010  1214
 123900-13620  55 129901-53800 412 7011 X0280996180  314
 124060-01050  121 129901-59560 3812 90 X0281007750  214
 124064-55510  2113 1716 26106-060122 232 X0282005991  614
 124066-59100  4012 129916-49740 109 96 X0283006960  714
 124085-02220  53 129972-77341 3215 26106-060142 9111 X0284105040  1314
 124160-01751  302 158552-61900 8311 132 X0284525010  2714

 444 158600-51270 5310 26106-060162 242 X0285007030  1014
 124160-01910  151 158600-51410 6310 26106-060202 634 X0285105190  414
 124450-44550  409 158600-51420 6510 9211 X0285205030  514
 124450-44560  379 158600-51570 8510 26106-060302 219 X0286105010  1514
 124465-44950  289 158600-51790 9210 26106-060352 146 X0286305010  1714

 29 171081-55910 2513 26106-060402 252 X0286355010  1814
 1616 22190-080002 148 26 X0287405140  1914

 129001-32320  132 16 26106-060452 9311 X0534007800  2014
 129001-32330  142 1816 26106-060602 272 X1289510130  3414
 129004-44500  309 22190-100002 8611 26106-060652 282 X4284001590  814
 129005-59830  138 22190-120002 5012 26106-060752 644 X9055715000  2114
 129052-79270  1715 313 26106-080122 153 X9490065670  3214
 129100-01580  13 1916 159 X9490138090  2514

 27 22190-160002 143 26106-080142 84 X9490138100  2614
 129100-52200  10910 9410 13311 X9490138110  2414
 129107-44590  319 2016 26106-080162 94 X9490423420  3014
 129150-11230  384 22217-120000 9510 26106-080202 249 X9490560750  2914
 129150-11750  404 22242-000120 414 3315 X9490561001  215
 129150-25301  156 22252-000220 257 26106-080302 163 X9490562360  2814
 129150-49080  469 22351-050010 9610 26106-080402 434 X9490721360  2214
 129150-49100  459 22351-060012 304 26106-080452 173 X9491034320  1614
 129150-59120  1512 22372-040000 8811 26106-080502 183 X9491034330  1414
 129150-59131  1812 22512-040120 67 169 X9491040990  1114
 129155-51020  510 17 26106-100252 3514 X9491050100  914
 129155-51280  5410 22857-500100 594 26106-100452 2915

 55 60 26206-100252 63
 611 22857-500160 614 26206-100302 73

 129155-51400  6210 23010-038000 509 26306-080002 292
 129155-51580  8610 23065-070180 399 75
 129155-51701  8810 23414-080000 149 26366-080002 7111

Go t
o D

isc
ou

nt-
Equ

ipm
en

t.c
om

 to
 or

de
r y

ou
r p

art
s



Discount-Equipment.com is your online resource for quality parts & equipment. 

Florida: 561-964-4949 Outside Florida TOLL FREE: 877-690-3101

Need parts? 
Click on this link: http://www.discount-equipment.com/category/5443-parts/ and 
choose one of the options to help get the right parts and equipment you are looking 
for. Please have the machine model and serial number available in order to help us 
get you the correct parts. If you don’t find the part on the website or on one of the 
online manuals, please fill out the request form and one of our experienced staff 
members will get back to you with a quote for the right part that your machine needs. 

We sell worldwide for the brands: Genie, Terex, JLG, MultiQuip, Mikasa, Essick, Whiteman, 
Mayco, Toro Stone, Diamond Products, Generac Magnum, Airman, Haulotte, Barreto, 

Power Blanket, Nifty Lift, Atlas Copco, Chicago Pneumatic, Allmand, Miller Curber, Skyjack, 
Lull, Skytrak, Tsurumi, Husquvarna Target, Stow, Wacker, Sakai, Mi-T-M, Sullair,  Basic, 

Dynapac, MBW, Weber, Bartell, Bennar Newman, Haulotte, Ditch Runner, Menegotti, 
Morrison, Contec, Buddy, Crown, Edco, Wyco, Bomag, Laymor, EZ Trench,  Bil-Jax, F.S. 

Curtis, Gehl Pavers, Heli, Honda, ICS/PowerGrit, IHI, Partner, Imer, Clipper, MMD, Koshin, 
Rice, CH&E, General Equipment ,Amida, Coleman, NAC, Gradall, Square Shooter, Kent, 

Stanley, Tamco, Toku, Hatz, Kohler, Robin, Wisconsin, Northrock, Oztec, Toker TK, Rol-Air, 
APT, Wylie, Ingersoll Rand / Doosan, Innovatech, Con X, Ammann, Mecalac, Makinex, Smith 

Surface Prep,Small Line, Wanco, Yanmar 

http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/category/5443-parts/
http://www.discount-equipment.com/page/1517-search-manuals/
http://discount-equipment.com/parts/

	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.MOUNTING FLANGE & OIL SUMP
	4.CYLINDER HEAD & BONNET
	5.EXHAUST MANIFOLD
	6.CAMSHAFT & DRIVING GEAR
	7.CRANKSHAFT & PISTON
	8.LUB.OIL SYSTEM
	9.COOLING WATER SYSTEM
	10.FUEL INJECTION PUMP
	11.GOVERNOR
	12.FUEL INJECTION VALVE
	13.FUEL FILTER
	14.STARTING MOTOR
	15.GENERATOR
	16.GASKET SET
	Parts No. Index



